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LTE Band 17 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum S
Ref Level 0.00 dBm Offset 4.40 de Mode Auto Sweep Ref Level 0,00 dém Offset 4.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PAR
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
- : - i
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 der -40 dBm
50 dB lE e —J“‘\ -50 dBm 1; ——-‘-.\
- PR Spe—— I SEp—
-60 dBr J -60 dBm
=70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 6E87.19640 MHz -64.79 dBm -51.79 dB 30.000 MHz 690.000 MHz 100.000 kHz 686.20690 MHz -65.09 dém -52.09 dB
725,000 MHz 1.000 GHz 100.000 kHz 912.77473 MHz -64,36 dBm -51,36 dB 725,000 MHz 1,000 GHz 100.000 kHz 939.69780 MHz -64,35 dBm -51,35dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40965 GHz -44.18 dBm -31.18 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40965 GHz -44.59 dBm -31,59 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87977 GHz -49.03 dBm -36.03 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87127 GHz -48.81 dBm -35.81 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.04524 GHz -52.25 dBm -39.25 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.04074 GHz -52.16 dBm -39.16 dB
\ I ) ( Il J « -

Date: 26.0CT.2017 09.06:31

Date: 26.0CT.2017 09.07.25

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : MSQX018D

Page Number 1 A184 of A191
Report Issued Date : Nov. 17, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.5




SPORTON LAB.

FCC RF Test Report

Report No. : FG783105B

LTE Band 17 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Dater 26 OCT 2017 09:08:59

Date: 26 OCT 2017 09-09:54

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 4.40 dg Mode Auto Sweep Ref Level 0,00 dBm Offset 4.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
PABS Limit ¢heck
! INE_ABS PABS -10 difiEFPURIOUS LINE ARG
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
i | N el - "
-60 dBm
J -
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 671.03448 MHz -65.10 dBm -52,10 dB 30.000 MHz 690.000 MHz 100.000 kHz 677.63118 MHz -64.75 dBm -51.75 dB
725,000 MHz 1.000 GHz 100.000 kHz B883.65385 MHz -64,31 dBm -51,31 dB 725,000 MHz 1,000 GHz 100.000 kHz 961.40110 MHz -64,33 dBm -51,33dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41165 GHz -42.62 dBm -29.62 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41165 GHz -43.76 dBm -30.76 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87577 GHz -48.86 dBm -35.86 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88926 GHz -48,91 dBm -35.91 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04724 GHz -52.20 dBm -39.20 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.05174 GHz -52,11 dBm -39.11 dB
_— —_—
{ 1 J L] ( )it J o

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 26.0CT.2017 09.15.57

Date: 26.0CT.2017 09:16.52

Spectrum Spec
Ref Level 0.00 dBm Offset 4.40 de Mode Auto Sweep Ref Level 0,00 dém Offset 4.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS PABS
-10 difE— -10 ddff
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
a~ ] .
50 dbm
£ "\Mww | A S \Mw
J -60 dBm J
s
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 677.63118 MHz -64.87 dBm -51.87 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.17541 MHz -64,92 dBm -51,92 dB
725,000 MHz 1.000 GHz 100.000 kHz 976.23626 MHz -64,30 dBm -51,30 dB 725,000 MHz 1,000 GHz 100.000 kHz 944 36813 MHz -64,38 dBm -51,38 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -41.26 dBm -28.26 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -42.43 dBm -29.43 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84877 GHz -49.02 dBm -36.02 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -48.85 dBm -35.85 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.058074 GHz -51.93 dBm -38.92 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.05174 GHz -52.06 deém -30.06 d&
\ I ) L] ( Il J -
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saronas. FCC RF Test Report

Report No. : FG783105B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0008
40 Normal Voltage 0.0024
30 Normal Voltage 0.0023
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0017

-10 Normal Voltage 0.0006 PASS
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0026
20 Maximum Voltage 0.0003
20 Normal Voltage 0.0004
20 Battery End Point 0.0018

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.35 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
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saronas. FCC RF Test Report

Report No. : FG783105B

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0024
40 Normal Voltage 0.0017
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0019
0 Normal Voltage 0.0014

-10 Normal Voltage 0.0018 PASS
-20 Normal Voltage 0.0014
-30 Normal Voltage 0.0000
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0014
20 Battery End Point 0.0003

Note:

1. Normal Voltage =3.85 V.; Battery End Point (BEP) =3.35 V.; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958
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saronas. FCC RF Test Report

Report No. : FG783105B

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0001
40 Normal Voltage 0.0038
30 Normal Voltage 0.0044
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0033
0 Normal Voltage 0.0044
-10 Normal Voltage 0.0037 PASS
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0000
20 Normal Voltage 0.0037
20 Battery End Point 0.0010

Note: Normal Voltage =3.85 V.; Battery End Point (BEP) =3.35 V.; Maximum Voltage =4.35 V.

Sporton International (Kunshan) Inc.
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saronas. FCC RF Test Report

Report No. : FG783105B

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0005
40 Normal Voltage 0.0001
30 Normal Voltage 0.0014
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0013
-10 Normal Voltage 0.0004 PASS
-20 Normal Voltage 0.0012
-30 Normal Voltage 0.0017
20 Maximum Voltage 0.0003
20 Normal Voltage 0.0002
20 Battery End Point 0.0009
Note:

1. Normal Voltage =3.85 V.; Battery End Point (BEP) =3.35 V.; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
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saronas. FCC RF Test Report

Report No. : FG783105B

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0078
40 Normal Voltage 0.0023
30 Normal Voltage 0.0058
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0054
0 Normal Voltage 0.0014
-10 Normal Voltage 0.0048 PASS
-20 Normal Voltage 0.0024
-30 Normal Voltage 0.0052
20 Maximum Voltage 0.0042
20 Normal Voltage 0.0073
20 Battery End Point 0.0016
Note:

1. Normal Voltage =3.85 V.; Battery End Point (BEP) =3.35 V.; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
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saronas. FCC RF Test Report

Report No. : FG783105B

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0018
40 Normal Voltage 0.0010
30 Normal Voltage 0.0048
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0052
0 Normal Voltage 0.0058
-10 Normal Voltage 0.0013 PASS
-20 Normal Voltage 0.0044
-30 Normal Voltage 0.0062
20 Maximum Voltage 0.0014
20 Normal Voltage 0.0003
20 Battery End Point 0.0042
Note:

1. Normal Voltage =3.85 V.; Battery End Point (BEP) =3.35 V.; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958
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saronas. FCC RF Test Report

Report No. : FG783105B

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

LTE Band 2/1.4MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3699 -44.05 -13 -31.05 -58.29 -45.76 5.08 6.80 H
5550 -49.36 -13 -36.36 -66.16 -51.03 8.03 9.70 H
Lowest 7401 -32.17 -13 -19.17 -55.10 -34.55 9.43 11.81 H
3699 -49.93 -13 -36.93 -62.36 -51.64 5.08 6.80 V
5550 -47.12 -13 -34.12 -64.21 -48.79 8.03 9.70 \Y
7401 -33.37 -13 -20.37 -57.36 -35.76 9.43 11.81 \Y
3759 -42.68 -13 -29.68 -57.13 -44.40 5.08 6.80 H
5637 -48.08 -13 -35.08 -64.88 -49.75 8.03 9.70 H
Middle 7518 -25.72 -13 -12.72 -49.53 -28.10 9.43 11.81 H
3759 -45.25 -13 -32.25 -58.9 -46.97 5.08 6.80 V
5637 -46.55 -13 -33.55 -63.64 -48.22 8.03 9.70 \Y
7518 -29.43 -13 -16.43 -54.34 -31.82 9.43 11.81 \Y
3819 -39.05 -13 -26.05 -54.30 -40.77 5.08 6.80 H
5727 -48.63 -13 -35.63 -65.43 -50.30 8.03 9.70 H
Highest 7635 -27.40 -13 -14.40 -51.07 -29.78 9.43 11.81 H
3819 -45.64 -13 -32.64 -59.21 -47.36 5.08 6.80 V
5727 -44.43 -13 -31.43 -61.52 -46.10 8.03 9.70 \
7635 -26.22 -13 -13.22 -51.67 -28.60 9.43 11.81 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958
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saronas. FCC RF Test Report

Report No. : FG783105B

LTE Band 2/ 3MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3699 -43.61 -13 -30.61 -57.92 -45.33 5.08 6.80 H
5550 -47.34 -13 -34.34 -64.14 -49.01 8.03 9.70 H
Lowest 7401 -33.10 -13 -20.10 -55.79 -35.49 9.43 11.81 H
3699 -49.51 -13 -36.51 -61.94 -51.22 5.08 6.80 \Y
5550 -45.87 -13 -32.87 -62.96 -47.54 8.03 9.70 V
7401 -34.26 -13 -21.26 -58.07 -36.64 9.43 11.81 V
3756 -42.50 -13 -29.50 -56.97 -44.22 5.08 6.80 H
5637 -45.97 -13 -32.97 -62.77 -47.64 8.03 9.70 H
Middle 7515 -28.34 -13 -15.34 -51.94 -30.73 9.43 11.81 H
3756 -44.25 -13 -31.25 -58.27 -45.97 5.08 6.80 V
5637 -43.99 -13 -30.99 -61.08 -45.66 8.03 9.70 \
7515 -26.26 -13 -13.26 -51.71 -28.65 9.43 11.81 \Y
3813 -36.82 -13 -23.82 -52.62 -38.54 5.08 6.80 H
5721 -44.40 -13 -31.40 -61.20 -46.07 8.03 9.70 H
Highest 7629 -29.15 -13 -16.15 -52.61 -31.53 9.43 11.81 H
3816 -44.13 -13 -31.13 -58.2 -45.85 5.08 6.80 V
5721 -43.42 -13 -30.42 -60.51 -45.09 8.03 9.70 \
7629 -25.60 -13 -12.60 -51.09 -27.99 9.43 11.81 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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saronas. FCC RF Test Report

Report No. : FG783105B

LTE Band 2 /5MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3702 -44.24 -13 -31.24 -58.48 -45.95 5.08 6.80 H
5550 -49.12 -13 -36.12 -65.92 -50.79 8.03 9.70 H
7401 -35.34 -13 -22.34 -57.55 -37.72 9.43 11.81 H
Lowest 3702 -48.56 -13 -35.56 -60.99 -50.27 5.08 6.80 \Y
5550 -44.95 -13 -31.95 -62.04 -46.62 8.03 9.70 V
7401 -34.17 -13 -21.17 -57.98 -36.56 9.43 11.81 V
3756 -42.65 -13 -29.65 -57.10 -44.37 5.08 6.80 H
5634 -47.92 -13 -34.92 -64.72 -49.59 8.03 9.70 H
Middle 7512 -33.33 -13 -20.33 -56.02 -35.71 9.43 11.81 H
3756 -47.78 -13 -34.78 -60.29 -49.50 5.08 6.80 V
5634 -43.92 -13 -30.92 -61.01 -45.59 8.03 9.70 \Y
7512 -27.88 -13 -14.88 -53.17 -30.27 9.43 11.81 \Y
3810 -37.81 -13 -24.81 -53.49 -39.52 5.08 6.80 H
5715 -50.49 -13 -37.49 -67.29 -52.16 8.03 9.70 H
Highest 7620 -29.18 -13 -16.18 -52.64 -31.57 9.43 11.81 H
3810 -44.77 -13 -31.77 -58.57 -46.49 5.08 6.80 V
5715 -45.33 -13 -32.33 -62.42 -47.00 8.03 9.70 \Y
7620 -28.75 -13 -15.75 -53.73 -31.13 9.43 11.81 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
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saronas. FCC RF Test Report

Report No. : FG783105B

LTE Band 2 /10MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3702 -43.92 -13 -30.92 -58.18 -45.64 5.08 6.80 H
5553 -48.30 -13 -35.30 -65.10 -49.97 8.03 9.70 H
7401 -33.20 -13 -20.20 -55.89 -35.58 9.43 11.81 H
Lowest 3702 -50.26 -13 -37.26 -62.69 -51.97 5.08 6.80 \Y
5553 -46.61 -13 -33.61 -63.7 -48.28 8.03 9.70 V
7401 -33.91 -13 -20.91 -57.73 -36.29 9.43 11.81 V
3750 -43.79 -13 -30.79 -58.07 -45.51 5.08 6.80 H
5628 -48.50 -13 -35.50 -65.30 -50.17 8.03 9.70 H
Middle 7503 -32.67 -13 -19.67 -55.45 -35.05 9.43 11.81 H
3750 -46.46 -13 -33.46 -59.63 -48.18 5.08 6.80 V
5628 -45.72 -13 -32.72 -62.81 -47.39 8.03 9.70 \Y
7503 -29.49 -13 -16.49 -54.4 -31.87 9.43 11.81 \Y
3801 -41.81 -13 -28.81 -56.41 -43.53 5.08 6.80 H
5703 -46.98 -13 -33.98 -63.78 -48.65 8.03 9.70 H
Highest 7602 -28.00 -13 -15.00 -51.65 -30.38 9.43 11.81 H
3801 -48.42 -13 -35.42 -60.85 -50.13 5.08 6.80 V
5703 -43.84 -13 -30.84 -60.93 -45.51 8.03 9.70 \
7602 -25.04 -13 -12.04 -50.54 -27.42 9.43 11.81 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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Report No. : FG783105B

LTE Band 2 /15MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3702 -44.49 -13 -31.49 -58.73 -46.20 5.08 6.80 H
5553 -48.62 -13 -35.62 -65.42 -50.29 8.03 9.70 H
Lowest 7404 -35.01 -13 -22.01 -57.38 -37.40 9.43 11.81 H
3702 -50.14 -13 -37.14 -62.57 -51.85 5.08 6.80 \Y
5553 -44.72 -13 -31.72 -61.81 -46.39 8.03 9.70 V
7404 -38.25 -13 -25.25 -60.76 -40.64 9.43 11.81 V
3747 -43.90 -13 -30.90 -58.16 -45.62 5.08 6.80 H
5619 -49.68 -13 -36.68 -66.48 -51.35 8.03 9.70 H
Middle 7494 -29.82 -13 -16.82 -53.18 -32.20 9.43 11.81 H
3747 -49.35 -13 -36.35 -61.78 -51.06 5.08 6.80 V
5619 -43.88 -13 -30.88 -60.97 -45.55 8.03 9.70 \
7494 -28.00 -13 -15.00 -53.27 -30.38 9.43 11.81 \Y
3792 -42.79 -13 -29.79 -57.23 -44.51 5.08 6.80 H
5688 -45.05 -13 -32.05 -61.85 -46.72 8.03 9.70 H
Highest 7584 -26.65 -13 -13.65 -50.37 -29.04 9.43 11.81 H
3792 -48.38 -13 -35.38 -60.81 -50.09 5.08 6.80 V
5688 -41.11 -13 -28.11 -58.31 -42.78 8.03 9.70 \Y
7584 -23.71 -13 -10.71 -49.36 -26.09 9.43 11.81 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
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LTE Band 2/ 20MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3702 -43.73 -13 -30.73 -58.02 -45.45 5.08 6.80 H
5553 -48.72 -13 -35.72 -65.52 -50.39 8.03 9.70 H
Lowest 7404 -31.49 -13 -18.49 -54.54 -33.87 9.43 11.81 H
3702 -50.41 -13 -37.41 -62.84 -52.12 5.08 6.80 \Y
5553 -45.70 -13 -32.70 -62.79 -47.37 8.03 9.70 V
7404 -35.44 -13 -22.44 -59.05 -37.82 9.43 11.81 V
3741 -45.04 -13 -32.04 -59.28 -46.75 5.08 6.80 H
5613 -46.00 -13 -33.00 -62.80 -47.67 8.03 9.70 H
Middle 7485 -27.10 -13 -14.10 -50.78 -29.48 9.43 11.81 H
3741 -49.41 -13 -36.41 -61.84 -51.12 5.08 6.80 V
5613 -45.04 -13 -32.04 -62.13 -46.71 8.03 9.70 \Y
7485 -29.04 -13 -16.04 -53.93 -31.43 9.43 11.81 \Y
3783 -40.83 -13 -27.83 -55.82 -42.54 5.08 6.80 H
5673 -43.61 -13 -30.61 -60.41 -45.28 8.03 9.70 H
Highest 7563 -27.26 -13 -14.26 -50.94 -29.65 9.43 11.81 H
3783 -48.21 -13 -35.21 -60.64 -49.92 5.08 6.80 V
5673 -40.61 -13 -27.61 -58.05 -42.28 8.03 9.70 \Y
7563 -27.17 -13 -14.17 -52.53 -29.56 9.43 11.81 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : MSQX018D
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Report Version
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Report Issued Date : Nov. 17, 2017

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.5




saronas. FCC RF Test Report

Report No. : FG783105B

LTE Band 4 /1.4MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3420 -55.55 -13 -42.55 -64.45 -59.52 4.87 8.84 H
5130 -45.09 -13 -32.09 -61.12 -46.53 7.70 9.14 H
Lowest 6840 -45.86 -13 -32.86 -64.40 -47.55 8.98 10.66 H
3420 -53.72 -13 -40.72 -65.34 -57.69 4.87 8.84 \Y
5130 -44.10 -13 -31.10 -60.53 -45.55 7.70 9.14 V
6840 -47.98 -13 -34.98 -66 -49.66 8.98 10.66 V
3465 -57.23 -13 -44.23 -66.13 -61.20 4.87 8.84 H
5196 -50.31 -13 -37.31 -63.73 -51.75 7.70 9.14 H
iddl 6927 -49.61 -13 -36.61 -68.08 -51.29 8.98 10.66 H
Middle 3465 -51.32 -13 -38.32 -63.51 -55.29 4.87 8.84 V
5196 -52.30 -13 -39.30 -66.35 -53.74 7.70 9.14 \Y
6927 -50.65 -13 -37.65 -68.67 -52.33 8.98 10.66 \Y
3507 -56.45 -13 -43.45 -65.35 -60.42 4.87 8.84 H
5262 -47.85 -13 -34.85 -62.60 -49.30 7.70 9.14 H
Highest 7014 -41.66 -13 -28.66 -62.56 -43.34 8.98 10.66 H
3507 -52.00 -13 -39.00 -63.9 -55.97 4.87 8.84 V
5262 -51.52 -13 -38.52 -65.57 -52.96 7.70 9.14 \Y
7017 -43.46 -13 -30.46 -62.55 -45.14 8.98 10.66 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : MSQX018D
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Report Version

: B7 of B26
Report Issued Date : Nov. 17, 2017

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.5




saronas. FCC RF Test Report

Report No. : FG783105B

LTE Band 4 /3MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3420 -52.44 -13 -39.44 -62.24 -56.41 4.87 8.84 H
5130 -43.79 -13 -30.79 -60.63 -45.23 7.70 9.14 H
Lowest 6840 -47.16 -13 -34.16 -65.63 -48.84 8.98 10.66 H
3420 -53.45 -13 -40.45 -65.07 -57.42 4.87 8.84 V
5130 -47.82 -13 -34.82 -62.51 -49.26 7.70 9.14 V
6840 -41.95 -13 -28.95 -61.89 -43.63 8.98 10.66 V
3462 -57.48 -13 -44.48 -66.38 -61.45 4.87 8.84 H
5193 -52.58 -13 -39.58 -65.41 -54.02 7.70 9.14 H
Middle 6924 -49.57 -13 -36.57 -68.04 -51.25 8.98 10.66 H
3462 -55.47 -13 -42.47 -67.09 -59.44 4.87 8.84 V
5193 -37.72 -13 -24.72 -56.22 -39.16 7.70 9.14 V
6924 -41.44 -13 -28.44 -61.58 -43.12 8.98 10.66 V
3504 -54.25 -13 -41.25 -63.15 -58.22 4.87 8.84 H
5256 -51.32 -13 -38.32 -64.76 -52.76 7.70 9.14 H
Highest 7008 -41.90 -13 -28.90 -62.71 -43.58 8.98 10.66 H
3504 -50.73 -13 -37.73 -63.21 -54.70 4.87 8.84 V
5256 -51.14 -13 -38.14 -65.19 -52.58 7.70 9.14 V
7008 -45.79 -13 -32.79 -63.96 -47.47 8.98 10.66 \

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : MSQX018D
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Report Version
Report Template No.: BU5-FGLTE Version 1.5
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saronas. FCC RF Test Report

Report No. : FG783105B

LTE Band 4 /5MHz / QPSK / RB Size 1 Offset 0

Over

SPA

S.G.

TX Cable

TX Antenna

Channel Frf&:in;y ( 5:;: ) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3420 -55.05 -13 -42.05 -63.95 -59.02 4.87 8.84 H
5130 -48.73 -13 -35.73 -63.36 -50.18 7.70 9.14 H
6843 -46.98 -13 -33.98 -65.45 -48.66 8.98 10.66 H
Lowest 8553 -50.17 -13 -37.17 -69.92 -52.90 10.13 12.86 H
3420 -53.67 -13 -40.67 -65.29 -57.64 4.87 8.84 V
5130 -50.64 -13 -37.64 -64.69 -52.08 7.70 9.14 V
6840 -43.76 -13 -30.76 -62.87 -45.45 8.98 10.66 \
8553 -45.93 -13 -32.93 -66.58 -48.66 10.13 12.86 \
3462 -59.80 -13 -46.80 -68.70 -63.77 4.87 8.84 H
5190 -50.39 -13 -37.39 -63.76 -51.83 7.70 9.14 H
Middle 6921 -49.55 -13 -36.55 -68.02 -51.23 8.98 10.66 H
3462 -50.73 -13 -37.73 -63.21 -54.70 4.87 8.84 V
5190 -52.39 -13 -39.39 -66.44 -53.83 7.70 9.14 V
6921 -48.00 -13 -35.00 -66.02 -49.68 8.98 10.66 \
3501 -57.91 -13 -44.91 -66.81 -61.88 4.87 8.84 H
5250 -45.79 -13 -32.79 -61.66 -47.23 7.70 9.14 H
Highest 7002 -40.73 -13 -27.73 -61.86 -42.42 8.98 10.66 H
3501 -54.73 -13 -41.73 -66.35 -58.70 4.87 8.84 \
5250 -51.22 -13 -38.22 -65.27 -52.66 7.70 9.14 V
7002 -43.30 -13 -30.30 -62.39 -44.99 8.98 10.66 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : MSQX018D
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saronas. FCC RF Test Report

Report No. : FG783105B

LTE Band 4 /10MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -56.20 -13 -43.20 -65.10 -60.17 4.87 8.84 H
5133 -45.10 -13 -32.10 -61.13 -46.54 7.70 9.14 H
Lowest 6843 -41.83 -13 -28.83 -62.67 -43.52 8.98 10.66 H
3420 -52.66 -13 -39.66 -64.38 -56.63 4.87 8.84 \Y
5133 -49.70 -13 -36.70 -63.75 -51.14 7.70 9.14 V
6843 -33.67 -13 -20.67 -56.09 -35.36 8.98 10.66 V
3456 -55.10 -13 -42.10 -64.00 -59.07 4.87 8.84 H
5184 -52.44 -13 -39.44 -65.23 -53.88 7.70 9.14 H
6912 -48.84 -13 -35.84 -67.31 -50.52 8.98 10.66 H
Middle 3456 -54.03 -13 -41.03 -65.65 -58.00 4.87 8.84 V
5184 -52.23 -13 -39.23 -66.28 -53.67 7.70 9.14 \Y
6912 -34.29 -13 -21.29 -56.54 -35.97 8.98 10.66 \
3492 -41.51 -13 -28.51 -56.59 -45.48 4.87 8.84 H
5238 -50.55 -13 -37.55 -65.34 -51.99 7.70 9.14 H
Highest 6984 -49.43 -13 -36.43 -67.90 -51.11 8.98 10.66 H
3492 -38.95 -13 -25.95 -55.65 -42.92 4.87 8.84 V
5238 -50.00 -13 -37.00 -64.05 -51.44 7.70 9.14 \Y
6981 -50.72 -13 -37.72 -68.74 -52.40 8.98 10.66 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : MSQX018D
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saronas. FCC RF Test Report

Report No. : FG783105B

LTE Band 4 /15MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3423 -56.07 -13 -43.07 -64.97 -60.04 4.87 8.84 H
5133 -41.58 -13 -28.58 -59.16 -43.03 7.70 9.14 H
Lowest 6843 -44.92 -13 -31.92 -63.92 -46.60 8.98 10.66 H
3423 -53.64 -13 -40.64 -65.26 -57.61 4.87 8.84 \
5133 -41.01 -13 -28.01 -58.67 -42.46 7.70 9.14 V
6843 -43.86 -13 -30.86 -62.97 -45.55 8.98 10.66 V
3453 -58.92 -13 -45.92 -67.82 -62.89 4.87 8.84 H
5178 -51.62 -13 -38.62 -64.42 -53.06 7.70 9.14 H
Middle 6903 -41.03 -13 -28.03 -62.17 -42.71 8.98 10.66 H
3453 -54.21 -13 -41.21 -65.83 -58.18 4.87 8.84 V
5178 -49.33 -13 -36.33 -63.38 -50.77 7.70 9.14 \Y
6903 -43.82 -13 -30.82 -62.93 -45.51 8.98 10.66 \
3483 -39.31 -13 -26.31 -54.83 -43.28 4.87 8.84 H
5223 -50.11 -13 -37.11 -64.07 -51.55 7.70 9.14 H
Highest 6963 -46.11 -13 -33.11 -64.58 -47.79 8.98 10.66 H
3483 -40.44 -13 -27.44 -56.72 -44.41 4.87 8.84 V
5223 -51.57 -13 -38.57 -65.62 -53.01 7.70 9.14 \Y
6963 -52.93 -13 -39.93 -70.95 -54.61 8.98 10.66 \

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : MSQX018D
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saronas. FCC RF Test Report

Report No. : FG783105B

LTE Band 4/ 20MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3423 -52.01 -13 -39.01 -62.02 -55.98 4.87 8.84 H
5133 -41.12 -13 -28.12 -58.79 -42.56 7.70 9.14 H
6843 -46.29 -13 -33.29 -64.76 -47.97 8.98 10.66 H
Lowest 3423 -52.47 -13 -39.47 -64.24 -56.44 4.87 8.84 V
5133 -48.14 -13 -35.14 -62.7 -49.59 7.70 9.14 V
6843 -34.45 -13 -21.45 -56.66 -36.14 8.98 10.66 V
3447 -58.35 -13 -45.35 -67.25 -62.32 4.87 8.84 H
5172 -43.79 -13 -30.79 -60.63 -45.23 7.70 9.14 H
Middle 6894 -43.75 -13 -30.75 -63.57 -45.44 8.98 10.66 H
3447 -55.57 -13 -42.57 -67.19 -59.54 4.87 8.84 V
5172 -45.86 -13 -32.86 -61.51 -47.30 7.70 9.14 V
6894 -36.54 -13 -23.54 -58.34 -38.23 8.98 10.66 \
3471 -39.28 -13 -26.28 -54.81 -43.25 4.87 8.84 H
5208 -41.17 -13 -28.17 -58.83 -42.61 7.70 9.14 H
Highest 6945 -47.46 -13 -34.46 -65.93 -49.14 8.98 10.66 H
3471 -40.03 -13 -27.03 -56.4 -44.00 4.87 8.84 V
5208 -47.14 -13 -34.14 -62.01 -48.59 7.70 9.14 V
6945 -48.71 -13 -35.71 -66.73 -50.39 8.98 10.66 \

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : MSQX018D
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Report Issued Date : Nov. 17, 2017

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.5




saronas. FCC RF Test Report

Report No. : FG783105B

LTE Band 5/1.4MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -52.80 -13 -39.80 -57.36 -55.12 1.33 5.80 H
2472 -52.69 -13 -39.69 -62.04 -55.86 1.58 6.90 H
3297 -61.81 -13 -48.81 -71.02 -65.31 1.85 7.50 H
Lowest 4122 -39.57 -13 -26.57 -52.78 -42.61 2.11 7.30 H
1648 -49.23 -13 -36.23 -54.61 -51.55 1.33 5.80 V
2472 -50.04 -13 -37.04 -59.70 -53.21 1.58 6.90 V
3297 -56.77 -13 -43.77 -65.79 -60.27 1.85 7.50 V
4122 -38.41 -13 -25.41 -50.67 -41.45 2.11 7.30 V
1672 -48.73 -13 -35.73 -54.32 -51.05 1.33 5.80 H
2508 -53.83 -13 -40.83 -63.18 -57.00 1.58 6.90 H
3345 -61.26 -13 -48.26 -70.47 -64.76 1.85 7.50 H
Middle 4182 -56.29 -13 -43.29 -66.21 -59.33 2.11 7.30 H
1672 -49.23 -13 -36.23 -54.61 -51.55 1.33 5.80 V
2508 -53.00 -13 -40.00 -61.16 -56.17 1.58 6.90 \
3345 -59.53 -13 -46.53 -68.55 -63.03 1.85 7.50 \Y
4179 -54.14 -13 -41.14 -62.67 -57.18 2.11 7.30 V
1696 -48.88 -13 -35.88 -54.47 -51.20 1.33 5.80 H
2544 -49.87 -13 -36.87 -60.02 -53.04 1.58 6.90 H
3390 -57.66 -13 -44.66 -66.87 -61.16 1.85 7.50 H
Highest 4239 -43.50 -13 -30.50 -55.79 -46.54 2.11 7.30 H
1696 -48.59 -13 -35.59 -54.09 -50.91 1.33 5.80 \Y
2544 -54.35 -13 -41.35 -62.32 -57.52 1.58 6.90 \Y
3390 -55.11 -13 -42.11 -64.13 -58.61 1.85 7.50 V
4239 -46.22 -13 -33.22 -57.02 -49.26 2.11 7.30 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : MSQX018D
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saronas. FCC RF Test Report

Report No. : FG783105B

LTE Band 5/ 3MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -52.80 -13 -39.80 -57.36 -55.12 1.33 5.80 H
2472 -52.80 -13 -39.80 -62.15 -55.97 1.58 6.90 H
3297 -60.36 -13 -47.36 -69.57 -63.86 1.85 7.50 H
Lowest 4122 -37.80 -13 -24.80 -51.17 -40.84 2.11 7.30 H
1648 -48.94 -13 -35.94 -54.38 -51.26 1.33 5.80 V
2472 -53.51 -13 -40.51 -61.57 -56.68 1.58 6.90 V
3297 -58.17 -13 -45.17 -67.19 -61.67 1.85 7.50 V
4122 -35.42 -13 -22.42 -48.02 -38.46 2.11 7.30 V
1670 -47.40 -13 -34.40 -53.16 -49.72 1.33 5.80 H
2506 -55.02 -13 -42.02 -64.37 -58.19 1.58 6.90 H
3342 -62.03 -13 -49.03 -71.24 -65.53 1.85 7.50 H
Middle 4176 -54.56 -13 -41.56 -64.48 -57.60 2.11 7.30 H
1670 -50.77 -13 -37.77 -55.91 -53.09 1.33 5.80 V
2506 -56.27 -13 -43.27 -64.24 -59.44 1.58 6.90 V
3342 -58.08 -13 -45.08 -67.10 -61.58 1.85 7.50 \Y
4176 -53.38 -13 -40.38 -61.91 -56.42 2.11 7.30 V
1692 -48.12 -13 -35.12 -53.72 -50.44 1.33 5.80 H
2538 -54.61 -13 -41.61 -63.96 -57.78 1.58 6.90 H
3384 -57.92 -13 -44.92 -67.13 -61.42 1.85 7.50 H
Highest 4230 -42.57 -13 -29.57 -55.07 -45.61 2.11 7.30 H
1692 -47.36 -13 -34.36 -53.12 -49.68 1.33 5.80 \Y
2538 -56.04 -13 -43.04 -64.01 -59.21 1.58 6.90 \Y
3384 -58.03 -13 -45.03 -67.05 -61.53 1.85 7.50 V
4230 -47.11 -13 -34.11 -57.61 -50.15 2.11 7.30 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : MSQX018D
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saronas. FCC RF Test Report

Report No. : FG783105B

LTE Band 5/5MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1648 -50.38 -13 -37.38 -55.59 -52.70 1.33 5.80 H
2474 -51.65 -13 -38.65 -61.13 -54.82 1.58 6.90 H
3297 -60.47 -13 -47.47 -69.68 -63.97 1.85 7.50 H
Lowest 4122 -38.53 -13 -25.53 -51.80 -41.57 2.11 7.30 H
1648 -48.20 -13 -35.20 -53.77 -50.52 1.33 5.80 V
2474 -54.09 -13 -41.09 -62.06 -57.26 1.58 6.90 V
3297 -58.31 -13 -45.31 -67.33 -61.81 1.85 7.50 V
4122 -52.15 -13 -39.15 -60.68 -55.19 2.11 7.30 V
1668 -46.26 -13 -33.26 -52.16 -48.58 1.33 5.80 H
2504 -53.51 -13 -40.51 -62.86 -56.68 1.58 6.90 H
3336 -60.74 -13 -47.74 -69.95 -64.24 1.85 7.50 H
iddl 4173 -51.74 -13 -38.74 -61.66 -54.78 2.11 7.30 H
Middle 1668 -48.34 -13 -35.34 -53.89 -50.66 1.33 5.80 V
2504 -53.21 -13 -40.21 -61.33 -56.38 1.58 6.90 V
3339 -56.08 -13 -43.08 -65.10 -59.58 1.85 7.50 \Y
4173 -49.71 -13 -36.71 -59.38 -52.75 2.11 7.30 V
1688 -47.90 -13 -34.90 -53.53 -50.22 1.33 5.80 H
2534 -52.70 -13 -39.70 -62.05 -55.87 1.58 6.90 H
3378 -59.06 -13 -46.06 -68.27 -62.56 1.85 7.50 H
Highest 4221 -43.12 -13 -30.12 -55.54 -46.16 2.11 7.30 H
1688 -46.05 -13 -33.05 -51.96 -48.37 1.33 5.80 \Y
2534 -51.16 -13 -38.16 -60.22 -54.33 1.58 6.90 \Y
3378 -51.00 -13 -38.00 -60.14 -54.50 1.85 7.50 V
4221 -46.82 -13 -33.82 -57.42 -49.86 2.11 7.30 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : MSQX018D
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saronas. FCC RF Test Report

Report No. : FG783105B

LTE Band 5/10MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1650 -51.95 -13 -38.95 -56.73 -54.27 1.33 5.80 H
2474 -54.28 -13 -41.28 -63.63 -57.45 1.58 6.90 H
3297 -62.10 -13 -49.10 -71.31 -65.60 1.85 7.50 H
4122 -53.97 -13 -40.97 -63.89 -57.01 211 7.30 H
Lowest 1650 -47.86 -13 -34.86 -53.50 -50.18 1.33 5.80 V
2474 -51.30 -13 -38.30 -60.32 -54.47 1.58 6.90 V
3297 -57.87 -13 -44.87 -66.89 -61.37 1.85 7.50 V
4122 -37.30 -13 -24.30 -49.65 -40.34 2.11 7.30 V
1664 -46.59 -13 -33.59 -52.47 -48.91 1.33 5.80 H
2496 -52.87 -13 -39.87 -62.22 -56.04 1.58 6.90 H
3327 -60.79 -13 -47.79 -70.00 -64.29 1.85 7.50 H
Middle 4161 -42.26 -13 -29.26 -54.79 -45.30 2.11 7.30 H
1664 -47.02 -13 -34.02 -52.86 -49.34 1.33 5.80 V
2496 -49.60 -13 -36.60 -59.27 -52.77 1.58 6.90 \
3330 -57.87 -13 -44.87 -66.89 -61.37 1.85 7.50 \Y
4161 -44.83 -13 -31.83 -55.86 -47.87 2.11 7.30 V
1680 -51.28 -13 -38.28 -56.18 -53.60 1.33 5.80 H
2520 -50.38 -13 -37.38 -60.35 -53.55 1.58 6.90 H
3357 -61.64 -13 -48.64 -70.85 -65.14 1.85 7.50 H
iah 4197 -37.63 -13 -24.63 -51.04 -40.67 2.11 7.30 H
Highest 1680 -48.59 -13 -35.59 -54.09 -50.91 1.33 5.80 \Y
2520 -49.21 -13 -36.21 -58.87 -52.38 1.58 6.90 \Y
3360 -55.31 -13 -42.31 -64.33 -58.81 1.85 7.50 V
4197 -36.09 -13 -23.09 -48.58 -39.13 2.11 7.30 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : MSQX018D

Page Number
Report Issued Date : Nov. 17, 2017
Report Version
Report Template No.: BU5-FGLTE Version 1.5

: B16 of B26

. Rev. 01




saronas. FCC RF Test Report

Report No. : FG783105B

LTE Band 7 /5MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5001 -41.43 -25 -16.43 -29.08 -48.79 1.76 9.12 H
7500 -41.78 -25 -16.78 -33.87 -51.75 2.16 12.13 H
9999 -43.16 -25 -18.16 -38.39 -53.04 2.22 12.10 H
12501 -53.95 -25 -28.95 -51.39 -64.16 2.61 12.82 H
Lowest 5001 -42.71 -25 -17.71 -31.15 -50.07 1.76 9.12 V
7500 -41.58 -25 -16.58 -33.58 -51.55 2.16 12.13 V
9999 -43.24 -25 -18.24 -38.69 -53.12 2.22 12.10 \
12501 -48.29 -25 -23.29 -45.85 -58.50 2.61 12.82 V
5067 -41.92 -25 -16.92 -29.86 -49.28 1.76 9.12 H
7599 -40.20 -25 -15.20 -33.03 -50.17 2.16 12.13 H
10134 -39.26 -25 -14.26 -35.64 -49.14 2.22 12.10 H
iddl 12663 -54.73 -25 -29.73 -52.17 -64.94 2.61 12.82 H
Middle 5067 -42.54 -25 -17.54 -30.95 -49.90 1.76 9.12 V
7599 -40.39 -25 -15.39 -32.68 -50.36 2.16 12.13 \
10134 -42.42 -25 -17.42 -37.87 -52.30 2.22 12.10 V
12663 -45.80 -25 -20.80 -43.36 -56.01 2.61 12.82 \Y
5130 -45.10 -25 -20.10 -32.15 -52.46 1.76 9.12 H
7695 -34.88 -25 -9.88 -29.14 -44.85 2.16 12.13 H
10260 -39.37 -25 -14.37 -35.75 -49.25 2.22 12.10 H
12825 -55.44 -25 -30.44 -52.88 -65.65 2.61 12.82 H
Highest 15390 -56.03 -25 -31.03 -53.32 -65.32 3.48 12.77 H
5130 -43.85 -25 -18.85 -32.72 -51.21 1.76 9.12 V
7695 -36.04 -25 -11.04 -29.55 -46.01 2.16 12.13 V
10260 -42.24 -25 -17.24 -37.69 -52.12 2.22 12.10 V
12825 -45.51 -25 -20.51 -43.07 -55.72 2.61 12.82 V
15390 -54.73 -25 -29.73 -52.23 -64.02 3.48 12.77 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : MSQX018D

Page Number
Report Issued Date : Nov. 17, 2017
Report Version
Report Template No.: BU5-FGLTE Version 1.5

: B17 of B26

. Rev. 01




saronas. FCC RF Test Report

Report No. : FG783105B

LTE Band 7 /10MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5001 -40.46 -25 -15.46 -27.90 -47.82 1.76 9.12 H
7503 -40.20 -25 -15.20 -33.03 -50.17 2.16 12.13 H
9999 -43.64 -25 -18.64 -38.87 -53.52 2.22 12.10 H
Lowest 12501 -52.49 -25 -27.49 -49.93 -62.70 2.61 12.82 H
5001 -43.14 -25 -18.14 -31.68 -50.50 1.76 9.12 V
7503 -40.42 -25 -15.42 -32.7 -50.39 2.16 12.13 V
9999 -43.30 -25 -18.30 -38.75 -53.18 2.22 12.10 \
12501 -43.56 -25 -18.56 -41.12 -53.77 2.61 12.82 V
5061 -41.66 -25 -16.66 -29.44 -49.02 1.76 9.12 H
7593 -38.44 -25 -13.44 -31.75 -48.41 2.16 12.13 H
10125 -41.07 -25 -16.07 -37.03 -50.95 2.22 12.10 H
12654 -54.87 -25 -29.87 -52.31 -65.08 2.61 12.82 H
Middle 5061 -42.10 -25 -17.10 -30.44 -49.46 1.76 9.12 V
7593 -38.26 -25 -13.26 -31.04 -48.23 2.16 12.13 \
10125 -41.99 -25 -16.99 -37.44 -51.87 2.22 12.10 V
12654 -44.70 -25 -19.70 -42.26 -54.91 2.61 12.82 V
5121 -44.85 -25 -19.85 -31.99 -52.21 1.76 9.12 H
7683 -36.20 -25 -11.20 -30.21 -46.17 2.16 12.13 H
10242 -36.71 -25 -11.71 -33.97 -46.59 2.22 12.10 H
12798 -55.04 -25 -30.04 -52.48 -65.25 2.61 12.82 H
Highest 15363 -53.84 -25 -28.84 -51.13 -63.13 3.48 12.77 H
5121 -43.01 -25 -18.01 -31.49 -50.37 1.76 9.12 V
7683 -35.73 -25 -10.73 -29.29 -45.70 2.16 12.13 V
10242 -38.91 -25 -13.91 -35.03 -48.79 2.22 12.10 V
12798 -45.91 -25 -20.91 -43.47 -56.12 2.61 12.82 V
15363 -53.48 -25 -28.48 -50.98 -62.77 3.48 12.77 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : MSQX018D

Page Number

Report Version

: B18 of B26
Report Issued Date : Nov. 17, 2017

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.5




saronas. FCC RF Test Report

Report No. : FG783105B

LTE Band 7 /15MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5001 -40.90 -25 -15.90 -28.30 -48.26 1.76 9.12 H
7503 -40.62 -25 -15.62 -33.37 -50.59 2.16 12.13 H
9999 -44.13 -25 -19.13 -39.37 -54.01 2.22 12.10 H
Lowest 12501 -50.81 -25 -25.81 -48.25 -61.02 2.61 12.82 H
5001 -42.38 -25 -17.38 -30.76 -49.74 1.76 9.12 V
7503 -43.35 -25 -18.35 -34.44 -53.32 2.16 12.13 V
9999 -43.67 -25 -18.67 -39.12 -53.55 2.22 12.10 \
12501 -44.16 -25 -19.16 -41.72 -54.37 2.61 12.82 V
5058 -41.94 -25 -16.94 -29.89 -49.30 1.76 9.12 H
7584 -40.66 -25 -15.66 -33.40 -50.63 2.16 12.13 H
10116 -38.97 -25 -13.97 -35.38 -48.85 2.22 12.10 H
iddl 12645 -52.35 -25 -27.35 -49.79 -62.56 2.61 12.82 H
Middle 5058 -42.51 -25 -17.51 -30.92 -49.87 1.76 9.12 V
7584 -41.16 -25 -16.16 -33.27 -51.13 2.16 12.13 V
10116 -42.30 -25 -17.30 -37.75 -52.18 2.22 12.10 V
12645 -44.18 -25 -19.18 -41.74 -54.39 2.61 12.82 V
5112 -43.65 -25 -18.65 -31.15 -51.01 1.76 9.12 H
7668 -35.49 -25 -10.49 -29.65 -45.46 2.16 12.13 H
10224 -37.20 -25 -12.20 -34.31 -47.08 2.22 12.10 H
12780 -56.65 -25 -31.65 -54.09 -66.86 2.61 12.82 H
Highest 15336 -55.10 -25 -30.10 -52.39 -64.39 3.48 12.77 H
5112 -44.73 -25 -19.73 -33.41 -52.09 1.76 9.12 V
7668 -38.14 -25 -13.14 -30.94 -48.11 2.16 12.13 V
10224 -40.92 -25 -15.92 -36.62 -50.80 2.22 12.10 V
12780 -43.83 -25 -18.83 -41.39 -54.04 2.61 12.82 V
15336 -53.61 -25 -28.61 -51.11 -62.90 3.48 12.77 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : MSQX018D

Page Number

Report Version

: B19 of B26
Report Issued Date : Nov. 17, 2017

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.5




saronas. FCC RF Test Report

Report No. : FG783105B

LTE Band 7/ 20MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5001 -40.64 -25 -15.64 -28.06 -48.00 1.76 9.12 H
7503 -39.62 -25 -14.62 -32.57 -49.59 2.16 12.13 H
9999 -42.57 -25 -17.57 -37.98 -52.45 2.22 12.10 H
Lowest 12501 -51.26 -25 -26.26 -48.70 -61.47 2.61 12.82 H
5001 -41.96 -25 -16.96 -30.3 -49.32 1.76 9.12 V
7503 -41.66 -25 -16.66 -33.64 -51.63 2.16 12.13 V
9999 -42.21 -25 -17.21 -37.66 -52.09 2.22 12.10 \
12501 -44.59 -25 -19.59 -42.15 -54.80 2.61 12.82 V
5052 -41.93 -25 -16.93 -29.88 -49.29 1.76 9.12 H
7578 -39.80 -25 -14.80 -32.71 -49.77 2.16 12.13 H
10107 -39.02 -25 -14.02 -35.42 -48.90 2.22 12.10 H
Middle 12627 -51.65 -25 -26.65 -49.09 -61.86 2.61 12.82 H
5052 -42.67 -25 -17.67 -31.1 -50.03 1.76 9.12 V
7578 -40.60 -25 -15.60 -32.84 -50.57 2.16 12.13 V
10107 -41.01 -25 -16.01 -36.68 -50.89 2.22 12.10 V
12627 -42.70 -25 -17.70 -40.26 -52.91 2.61 12.82 V
5103 -47.39 -25 -22.39 -33.03 -54.75 1.76 9.12 H
7653 -35.22 -25 -10.22 -29.43 -45.19 2.16 12.13 H
10206 -38.09 -25 -13.09 -34.72 -47.97 2.22 12.10 H
12753 -53.84 -25 -28.84 -51.28 -64.05 2.61 12.82 H
Highest 15309 -56.42 -25 -31.42 -53.71 -65.71 3.48 12.77 H
5103 -43.79 -25 -18.79 -32.63 -51.15 1.76 9.12 V
7653 -36.16 -25 -11.16 -29.62 -46.13 2.16 12.13 V
10206 -43.31 -25 -18.31 -38.76 -53.19 2.22 12.10 V
12753 -44.96 -25 -19.96 -42.52 -55.17 2.61 12.82 V
15309 -54.48 -25 -29.48 -51.98 -63.77 3.48 12.77 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : MSQX018D

Page Number

Report Version

: B20 of B26
Report Issued Date : Nov. 17, 2017

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.5




saronas. FCC RF Test Report

Report No. : FG783105B

LTE Band 12/ 1.4MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1398 -52.56 -13 -39.56 -57.45 -53.79 1.17 4.55 H
2098 -58.90 -13 -45.90 -63.49 -60.65 1.45 5.35 H
2798 -61.85 -13 -48.85 -65.82 -64.12 1.68 6.10 H
Lowest 3498 -57.91 -13 -44.91 -65.54 -60.65 1.89 6.78 H
1398 -48.98 -13 -35.98 -54.62 -50.21 1.17 4.55 V
2098 -52.20 -13 -39.20 -59.95 -53.95 1.45 5.35 V
2798 -56.64 -13 -43.64 -63.73 -58.91 1.68 6.10 \
3495 -60.89 -13 -47.89 -67.3 -63.63 1.89 6.78 \
1414 -56.77 -13 -43.77 -60.19 -58.00 1.17 4.55 H
2122 -59.04 -13 -46.04 -63.63 -60.79 1.45 5.35 H
2828 -53.18 -13 -40.18 -61.12 -55.45 1.68 6.10 H
Middle 3534 -53.03 -13 -40.03 -61.71 -55.77 1.89 6.78 H
1414 -53.89 -13 -40.89 -58.22 -55.12 1.17 4.55 V
2122 -52.45 -13 -39.45 -60.09 -54.20 1.45 5.35 V
2828 -56.12 -13 -43.12 -63.21 -58.39 1.68 6.10 \Y
3537 -59.49 -13 -46.49 -65.9 -62.23 1.89 6.78 \Y
1430 -54.10 -13 -41.10 -58.60 -55.33 1.17 4.55 H
2144 -60.84 -13 -47.84 -65.43 -62.59 1.45 5.35 H
2860 -50.83 -13 -37.83 -59.72 -53.10 1.68 6.10 H
Highest 3573 -58.72 -13 -45.72 -66.35 -61.46 1.89 6.78 H
1430 -51.77 -13 -38.77 -56.75 -53.00 1.17 4.55 \Y
2144 -57.40 -13 -44.40 -62.76 -59.15 1.45 5.35 V
2860 -55.31 -13 -42.31 -62.64 -57.58 1.68 6.10 V
3573 -61.27 -13 -48.27 -67.68 -64.01 1.89 6.78 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : MSQX018D

Page Number
Report Issued Date : Nov. 17, 2017
Report Version
Report Template No.: BU5-FGLTE Version 1.5

: B21 of B26

. Rev. 01




saronas. FCC RF Test Report

Report No. : FG783105B

LTE Band 12/ 3MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1398 -53.04 -13 -40.04 -57.78 -54.27 1.17 4.55 H
2098 -58.97 -13 -45.97 -63.56 -60.72 1.45 5.35 H
2798 -61.88 -13 -48.88 -65.85 -64.15 1.68 6.10 H
3495 -59.95 -13 -46.95 -67.58 -62.69 1.89 6.78 H
Lowest 1398 -49.50 -13 -36.50 -54.99 -50.73 1.17 4.55 V
2098 -54.95 -13 -41.95 -61.74 -56.70 1.45 5.35 V
2798 -58.50 -13 -45.50 -65.59 -60.77 1.68 6.10 V
3495 -62.09 -13 -49.09 -68.5 -64.83 1.89 6.78 \
1412 -55.64 -13 -42.64 -59.23 -56.87 1.17 4.55 H
2118 -62.94 -13 -49.94 -67.53 -64.69 1.45 5.35 H
2826 -52.97 -13 -39.97 -61.03 -55.24 1.68 6.10 H
Middle 3531 -60.64 -13 -47.64 -68.27 -63.38 1.89 6.78 H
1412 -51.44 -13 -38.44 -56.52 -52.67 1.17 4.55 V
2118 -59.32 -13 -46.32 -63.9 -61.07 1.45 5.35 V
2824 -56.36 -13 -43.36 -63.45 -58.63 1.68 6.10 \Y
3531 -61.55 -13 -48.55 -67.96 -64.29 1.89 6.78 \Y
1426 -51.03 -13 -38.03 -56.45 -52.26 1.17 4.55 H
2140 -58.98 -13 -45.98 -63.57 -60.73 1.45 5.35 H
2854 -59.37 -13 -46.37 -64.18 -61.64 1.68 6.10 H
Highest 3567 -56.98 -13 -43.98 -64.61 -59.72 1.89 6.78 H
1426 -48.84 -13 -35.84 -54.5 -50.07 1.17 4.55 V
2140 -54.27 -13 -41.27 -61.2 -56.02 1.45 5.35 V
2854 -59.02 -13 -46.02 -66.11 -61.29 1.68 6.10 V
3567 -60.46 -13 -47.46 -66.87 -63.20 1.89 6.78 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : MSQX018D

Page Number
Report Issued Date : Nov. 17, 2017
Report Version
Report Template No.: BU5-FGLTE Version 1.5
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. Rev. 01




saronas. FCC RF Test Report

Report No. : FG783105B

LTE Band 12 /5MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1398 -53.01 -13 -40.01 -57.75 -54.24 1.17 4.55 H
2098 -59.53 -13 -46.53 -64.12 -61.28 1.45 5.35 H
2798 -61.04 -13 -48.04 -65.01 -63.31 1.68 6.10 H
Lowest 3498 -57.00 -13 -44.00 -64.63 -59.74 1.89 6.78 H
1398 -49.51 -13 -36.51 -55 -50.74 1.17 4.55 V
2098 -54.68 -13 -41.68 -61.53 -56.43 1.45 5.35 V
2798 -57.12 -13 -44.12 -64.21 -59.39 1.68 6.10 V
3498 -59.32 -13 -46.32 -65.73 -62.06 1.89 6.78 \
1410 -53.17 -13 -40.17 -57.88 -54.40 1.17 4.55 H
2116 -60.92 -13 -47.92 -65.51 -62.67 1.45 5.35 H
2822 -52.71 -13 -39.71 -60.91 -54.98 1.68 6.10 H
Middle 3528 -58.28 -13 -45.28 -65.91 -61.02 1.89 6.78 H
1410 -49.86 -13 -36.86 -55.25 -51.09 1.17 4.55 V
2116 -57.29 -13 -44.29 -62.7 -59.04 1.45 5.35 V
2822 -55.18 -13 -42.18 -62.55 -57.45 1.68 6.10 \Y
3528 -59.85 -13 -46.85 -66.26 -62.59 1.89 6.78 \Y
1422 -52.03 -13 -39.03 -57.10 -53.26 1.17 4.55 H
2134 -58.38 -13 -45.38 -62.97 -60.13 1.45 5.35 H
2846 -61.93 -13 -48.93 -65.90 -64.20 1.68 6.10 H
Highest 3558 -60.83 -13 -47.83 -68.46 -63.57 1.89 6.78 H
1422 -50.91 -13 -37.91 -56.14 -52.14 1.17 4.55 V
2134 -51.62 -13 -38.62 -59.4 -53.37 1.45 5.35 \Y
2846 -60.68 -13 -47.68 -67.77 -62.95 1.68 6.10 V
3558 -59.11 -13 -46.11 -65.52 -61.85 1.89 6.78 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : MSQX018D
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Report Version
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saronas. FCC RF Test Report

Report No. : FG783105B

LTE Band 12/ 10MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1400 -51.29 -13 -38.29 -56.62 -52.52 1.17 4.55 H
2100 -59.45 -13 -46.45 -64.04 -61.20 1.45 5.35 H
2798 -59.07 -13 -46.07 -64.02 -61.34 1.68 6.10 H
Lowest 3498 -59.68 -13 -46.68 -67.31 -62.42 1.89 6.78 H
1400 -49.29 -13 -36.29 -54.84 -50.52 1.17 4.55 \%
2098 -54.20 -13 -41.20 -61.14 -55.95 1.45 5.35 \%
2798 -58.77 -13 -45.77 -65.86 -61.04 1.68 6.10 \%
3498 -60.02 -13 -47.02 -66.43 -62.76 1.89 6.78 \%
1406 -51.15 -13 -38.15 -56.53 -52.38 1.17 4.55 H
2110 -58.53 -13 -45.53 -63.12 -60.28 1.45 5.35 H
2812 -57.51 -13 -44.51 -62.98 -59.78 1.68 6.10 H
Middle 3516 -57.95 -13 -44.95 -65.58 -60.69 1.89 6.78 H
1406 -47.50 -13 -34.50 -53.41 -48.73 1.17 4.55 \%
2110 -51.61 -13 -38.61 -59.39 -53.36 1.45 5.35 \%
2812 -58.19 -13 -45.19 -65.28 -60.46 1.68 6.10 V
3516 -57.46 -13 -44.46 -64.12 -60.20 1.89 6.78 V
1414 -56.13 -13 -43.13 -59.52 -57.36 1.17 4.55 H
2120 -62.17 -13 -49.17 -66.76 -63.92 1.45 5.35 H
2826 -57.20 -13 -44.20 -62.79 -59.47 1.68 6.10 H
. 3534 -57.01 -13 -44.01 -64.64 -59.75 1.89 6.78 H
Highest 1414 52.82 13 39.82 | 5755 | -54.05 1.17 4.55 v
2120 -59.53 -13 -46.53 -64.11 -61.28 1.45 5.35 V
2826 -57.02 -13 -44.02 -64.11 -59.29 1.68 6.10 \%
3534 -60.92 -13 -47.92 -67.33 -63.66 1.89 6.78 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG783105B

LTE Band 17/ 5MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1408 -53.23 -13 -40.23 -57.93 -54.46 1.17 4.55 H
2114 -58.46 -13 -45.46 -63.05 -60.21 1.45 5.35 H
2818 -56.71 -13 -43.71 -62.53 -58.98 1.68 6.10 H
Lowest 3522 -563.77 -13 -40.77 -62.20 -56.51 1.89 6.78 H
1408 -53.81 -13 -40.81 -58.17 -55.04 1.17 4.55 V
2114 -61.35 -13 -48.35 -65.93 -63.10 1.45 5.35 V
2818 -51.56 -13 -38.56 -60.55 -53.83 1.68 6.10 V
3522 -54.31 -13 -41.31 -62.70 -57.06 1.89 6.78 V
1416 -62.08 -13 -49.08 -63.03 -63.31 1.17 4.55 H
2124 -57.46 -13 -44.46 -62.37 -59.22 1.45 5.35 H
2832 -54.31 -13 -41.31 -61.66 -56.58 1.68 6.10 H
Middle 3540 -57.91 -13 -44.91 -65.54 -60.65 1.89 6.78 H
1416 -61.50 -13 -48.50 -62.68 -62.73 1.17 4.55 V
2124 -60.61 -13 -47.61 -65.19 -62.36 1.45 5.35 V
2832 -49.74 -13 -36.74 -59.40 -52.01 1.68 6.10 \Y
3540 -59.62 -13 -46.62 -66.03 -62.36 1.89 6.78 \Y
1422 -56.64 -13 -43.64 -60.06 -57.87 1.17 4.55 H
2134 -55.22 -13 -42.22 -61.60 -56.97 1.45 5.35 H
2846 -58.67 -13 -45.67 -63.75 -60.94 1.68 6.10 H
) 3558 -53.83 -13 -40.83 -62.24 -56.57 1.89 6.78 H
Highest 1422 -58.59 -13 -45.59 -60.99 -59.82 1.17 4.55 \Y
2134 -54.78 -13 -41.78 -61.61 -56.54 1.45 5.35 V
2846 -54.36 -13 -41.36 -62.06 -56.63 1.68 6.10 V
3558 -57.88 -13 -44.88 -64.35 -60.63 1.89 6.78 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
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saronas. FCC RF Test Report

Report No. : FG783105B

LTE Band 17 / 10MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1410 -53.42 -13 -40.42 -58.09 -54.65 1.17 4.55 H
2114 -59.63 -13 -46.63 -64.22 -61.38 1.45 5.35 H
2818 -53.37 -13 -40.37 -61.20 -55.64 1.68 6.10 H
3522 -56.10 -13 -43.10 -63.73 -58.84 1.89 6.78 H
Lowest 1410 -54.96 -13 -41.96 -59.09 -56.19 1.17 4.55 V
2114 -61.31 -13 -48.31 -65.89 -63.06 1.45 5.35 V
2818 -51.56 -13 -38.56 -60.55 -53.83 1.68 6.10 V
3522 -52.53 -13 -39.53 -61.67 -55.27 1.89 6.78 V
1412 -54.37 -13 -41.37 -58.71 -55.60 1.17 4.55 H
2118 -60.07 -13 -47.07 -64.66 -61.82 1.45 5.35 H
2822 -53.04 -13 -40.04 -61.06 -55.31 1.68 6.10 H
Middle 3528 -55.94 -13 -42.94 -63.57 -58.68 1.89 6.78 H
1412 -54.89 -13 -41.89 -59.03 -56.12 1.17 4.55 V
2116 -63.38 -13 -50.38 -67.96 -65.13 1.45 5.35 V
2822 -50.16 -13 -37.16 -59.72 -52.43 1.68 6.10 \Y
3528 -52.20 -13 -39.20 -61.52 -54.94 1.89 6.78 \Y
1414 -56.63 -13 -43.63 -60.05 -57.87 1.17 4.55 H
2120 -59.73 -13 -46.73 -64.32 -61.48 1.45 5.35 H
2826 -52.42 -13 -39.42 -60.78 -54.69 1.68 6.10 H
iah 3534 -56.20 -13 -43.20 -63.83 -58.94 1.89 6.78 H
Highest 1414 -59.90 -13 -46.90 -61.88 -61.13 1.17 4.55 V
2120 -62.59 -13 -49.59 -67.17 -64.34 1.45 5.35 \Y
2826 -60.37 -13 -47.37 -65.05 -62.63 1.68 6.10 V
3534 -54.78 -13 -41.78 -62.92 -57.52 1.89 6.78 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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